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Applicant : Sinjing Co., Ltd. (Ruixin Quarry)
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Sample Type : Serpentine
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Sample Received Date : 2022/02/07
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Date Issued : 2022/02/07
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kK B & %(Testing Results)
Mg Si Fe Cr
""" 20.7664% | 20.7468% | 9.4860% | 0.5930% |
Ni Al Ca vV
''''' 0.4278% | 03877% | 0.3536% | 0.2255% |
AESE Mn P Co Pb
Element | | 0.1318% | 0.1038% | 0.0223% | 00086% |
Zn Cu As Sh
"""" 0.0082% | 00031% | 00030% | 00013% |
Mo Hg Rb Cd
"""" 0.0012% | 0.0005% | 0.0003% | 0.0001% |
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Product: Plate made of serpentine mined by Ruixin Quarry
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